4/20/04

DWG# CLIPPER40HP

9

10
10

11

12

1
1
1
1
2
2
2
3
3
3
3
3
4
4
5 Fres
5
5
5
6
7
7
7
8
8
8
9
9

“REF_NO.

~ GEARBOX BOLT LOCKWASHER 5/8_
'AFRAME BOTTOM BOLT 5/8 X 1-3/4 #2 W/LN

2

A
A
A
&
B

~ U-PLATE 500

__ TAILWHEEL AFRAME BOLT LOCKWASHER 6/8

 U-PLATE 350

- _ ~ DESCRIPTION
|AFRAME - 350
~ |AFRAME - 400
~ AFRAME - 500
'AFRAME - 600 7
'BACKBRACE - 350 48" OA
TBACKBRACE 400 57" OA
'BACKBRACE - 500 66" OA

'BACKBRACE - 600 77-1/2"OA

TAILWHEEL AFRAME - 350 28" -
TAILWHEEL AFRAME - 400 37-1/2"
" TAILWHEEL AFRAME - 500 37-1/2"

" TAILWHEEL AFRAME - 600 37-1/2" .
'TAILWHEEL HEIGHT ADJUSTER 8"

" TAILWHEEL HEIGHT ADJUSTER 10"

DECK 350

~ DECK 400

'DECK 500

' DECK 600

~ GREASE FITTING | -
"TAILWHEEL HEIGHT ADJ BOLT 5/8 X 1-3/4 #2 W/N&LW

" TAILWHEEL HEIGHT ADJ BOLT NUT 5/8
TAILWHEEL HEIGHT ADJ BOLT LOCKWASHER 5/8
TAILWHEEL AFRAME BOLT 5/8 X 1-3/4 #2 WIN&LW

‘TAILWHEEL AFRAME BOLT NUT 5/8

'GEARBOX BOLT 5/8 X 2 #5 W/LN&LW

' GEARBOX BOLT LOCKNUT 5/8

~ AFRAME BOTTOM BOLT LOCKNUT 5/8

~ ICATILIFTPINW/N&LW
/AFRAME TOP BOLT 5/8 X 4 #2 WILN

AFRAME TOP BOLT LOCKNUT NUT 5/8

U-PLATE 400 -

U-PLATE600 -
TAILWHEEL RETAINER 1-3/8

PART #

~ AFRAMECLIP350
~ AFRAMEANDY&CLIP

AFRAMEANDY&CLIP

~ |/AFRAMEANDY&CLIP

~ |IBACKBRACECL350

BACKBRACEA&C

'BACKBRACEA&CH00

" BACKBRACEA&C500

TWAFRAMECLIP350

‘TWAFRAMEA&C

 TWAFRAMEA&C586

~ [TWAFRAMEAS&C586

TWHEIGHTADJCLIP350

TWHEIGHTADJA&C

~ CLIPPER350DECK

CLIPPER400DECK

~ CLIPPER500DECK
CLIPPER600DECK

IT7605

HB5/8X1-3/4G2

NUT5/8

LOCKWASHERS!BIN

HB5/8X1-3/4G2

'NUTS5/8

LOCKWASHERS/8IN
HB5/8X1-3/4G5

~ NUT5/8REVLOCK

~ |HB5/8X1-3/4G2

LOCKWASHER5/8IN

NUTEIBREVLOCK

LIFTPINCATI

|HB5/8X4G2

'NUT5/8REVLOCK

UPLATE1/4X12X18

~ UPLATE1/4X12X24

UPLATE1/4X12X24

|UPLATE1/4X12X24

TWYOKERET1-3/8

Equipment BOM's.xls

Page 1



A
350,400, 500, 600

A _FRAME

PWEHE . LLIPPER 1D HP



= A ey

DWGH# PTOSIZE4(SMOOTH)

'DESCRIPTION

“ary.

13/8 6 SPLINE QR

CROSS KIT COMPLETE

OUTER TUBE YOKE

ELASTIC PIN OUTER

“|OUTER TUBE

INNER TUBE

ELASTIC PIN INNER

INNER TUBE YOKE

PLASTIC SHEILD ( NOT SAME ON ALL UNITS-NEED TO BRAND OF PTO)

13/8 YOKE SMOOTH 1/2 PIN HOLE

1/2 X 3 1/2 HY BOLT W/N& LW GA

e — 4_._1___ -
1

r
RTINS
GRS RIS

QR PIN (NOT SAME ON ALL UNITS-NEED TO KNOW BRAND OF PTO)

NIRRT BT O, S O R

© 4120104

PTO BOM's.xls




4/20/04

DWG# STUMPJUMPER40HP

DESCRIPTION

140 HP STUMPJUMPER 12 SPLINE TAPPERED
LM 350 CUTTER BLADE

BLADE BOLT W/N&LW

LM 48 CUTTER BLADE

LM 60 CUTTER BLADE

"~ |HUB - 12 SPLINE TAPPERED (CAN BE BOUGHT SEPARATELY)

PART #

|SHORTBLADEBOL

~ |STUMPJUMPER40H _
CUTTERBLADE31/2

'CUTTERBLADE4FT

~ |CUTTERBLADESFT
|CUTTERBLADEG6FT

— e,

L)

Stumpjumper BOM's.xls

®

Page 1

R



4/20/04

DWG# TWFORK1.375

“REF.NO.

TAILWHEEL FORK 1 3/8

DESCRIPTION

. | . PART#

|

TAILWHEEL AXLE W/LN

FORK HOLDER NUT

TAILWHEEL AXLE LOCKNUT - ]
3 |FLATWASHER1-3/8 .
FORK HOLDER - o

~ [NUT1INREVLOCK

~ |[FHB5/16X2.

TWAXLE1X7

FLATWASHER13/8I

FORK HOLDER

SR PN ESTRIFCIT N

INOTATWHEEL4X8

INUTSAE
COTTORPIN1/4X2 -

2

Tailwheel Fork BOM's.xls

Page 1

L AR SR R BRI

e o et e . L e e e e
o e R S g R 4 g



4/20/04

DWG# TWHUB1INBUSHING

172" LOCKWASHER

HUB
1" BUSHING

_1/2" FINE THREAD NUT & LW HX

12" FINENUT

'GREASE FITTING

"DESCRIPTION

PART #

_|HUB1INCHBUSHING
TWSTEELBUSHIN

HB1/2X1G2F

NUT1/2FINEGR2

LOCKWASHER12N

T7605

Tailwheel Hub BOM's.xls

Page 1

ik e R S S A ST },,_g_:.‘gy.,:.;.. il <



